
 
 
 
 
 
 
 

CHAPTER 6 

STRATEGIC PLAN FOR  
SEWERAGE DEVELOPMENT 

 

 
 
 
 
 
 
 
 
 



Chapter 6 - Strategic Plan for Sewerage Development 
 

6 - 1 

CHAPTER 6 STRATEGIC PLAN FOR SEWERAGE 
DEVELOPMENT 

Review of JICA Master Plan in Chapter 4 established new improvement targets as follows: 
Short-term target with target year of 2010, Mid-term target with target year of 2020 and 
Long-term target without specific target year.  It recommended to achieve Short- and Mid-term 
targets by sewerage development and proposed to formulate a strategic plan of the sewerage 
development for the Guanabara Bay environment improvement, based on CEDAE M/P. 

In this chapter, the strategic plan is formulated based on the results of the review on CEDAE 
[...]
by adding facilities and equipment, when it becomes really necessary and financially 
practicable.   



Chapter 6 - Strategic Plan for Sewerage Development 
 

6 - 6 

The removal of phosphorous will be made by adding metal salt such as alum or ferric chloride 
to the aeration tanks.  The process will require a small land area for the chemical storage, 
dosing and mixing equipment, and auxiliary facilities, which are generally possible to provide 
within the secondary treatment plant site.   

For T-N and T-P removal, either anoxic and oxic (A/O) plus chemical addition, or anaerobic, 
anoxic and oxic (A2O) process is recommended, but these require some modifications of 
secondary process facilities. 

It would not be a realistic solution to construct the WWTPs with the entire advanced treatment 
facilities at the initial stage, but it should rather be deferred to a latter stage.  At the first stage 
of the project implementation, the facilities should meet the requirements for secondary 
processes, and at the second or third stage, advanced treatment facilities may be added or 
incorporated.  Therefore, the requirements for T-N and T-P are set out as ultimate requirements, 
and under this study these are not applied to the proposed facilities 

Representative combinations of treatment processes for upgrading the secondary treatment 
plants to remove the nutrients are illustrated in flow diagrams, Figures 6.1, 6.2 and 6.3 shown 
below.  



Chapter 6 - Strategic Plan for Sewerage Development 
 

6 - 7 

 

 
Figure 6.1 Activated Sludge Process Plus Chemical Addition for Organic Materials 

and T-P Removal 
 
 

 

Figure 6.2 AO Plus Chemical Addition for Organic Materials,  
T-N and T-P Removal 

 
 

 
Figure 6.3 A2O for Organic Materials, T-N and T-P Removal 

 

Primary 
clarifier 

 

 
Anaerobic 

tank 
(Release of  
phosphorous) 

 
Anoxic tank 

(denitrification)

 

Oxic tank 
(Nitrification, 

uptake of 
phosphorous) 

Final 
clarifier 

Return sludge 

Influent 
 

Effluent 

 
Recirculation of 
nitrified wastewater Coagulant 

Iinfluen

ass Bypass 

Excess sludge 
 

Excess sludge 

Primary 
clarifier 

 
Activated sludge  

reactor 

Final 
clarifier 

 

Effluent 

Return activated 
sludge Excess sludge 

Coagulants 
 

 
Primary clarifier 

                
Anoxic      Oxic  
reactor      reactor 

  

 
Final clarifier 

Effluent 

Nitrified liquor 
recirculation  

Sodium hydroxide 

Return sludge Excess sludge 

Influent 



Chapter 6 - Strategic Plan for Sewerage Development 
 

6 - 8 

6.2 SEWERAGE SYSTEM PLANNING  

6.2.1 SEWER PLANNING CONCEPT 

As shown in Chapter 2, there are several schemes for sewerage facilities implemented by the 
organizations other than CEDAE.  However, not all of them are well grasped and coordinated 
with CEDAE’s system.  Some of the schemes by SMH (Municipal Secretariat of Housing of 
Rio de Janeiro City) have WWTPs but their performance is yet to be clarified.   

The overall water supply rate in Favelas is 92% that is higher than the average rate for the whole 
Rio de Janeiro State of 80%, which means that a considerable amount of sewage is generated 
there regardless of water supply service level.  The generated wastewater is discharged to 
public water bodies through stormwater drains.     

Favelas have been developed without city planning and few roads are available for sewers 
construction.  Also some roads are very narrow and in very steep hilly areas.  While 
establishing city planning to implement urban infrastructure facilities in an orderly manner, 
inevitably generated wastewater has to be removed from the living environment by means of 
interceptors that then flow into public sewers.        

By the year 2035, the wastewater of domestic, industrial and institutional origins generated in 
the sewerage implementation area, which are of the acceptable qualities and quantities to the 
system, are to be collected through the public sewers and treated to the permissible qualities for 
the public watercourses.  Any sewerage system with no treatment other than CEDAE’s systems 
is supposed to be incorporated into CEDAE’s system.  For that purpose, WWTP capacities are 
to include wastewaters from all the other systems with no treatment. 

The concept of the sewerage system improvement strategy plan suggests a phasing 
implementation of collection system and WWTP facilities, which will provide an immediate 
benefit to a significant portion of the sewerage implementation area population and 
commensurate with economic limitations.  

This long-range sewerage improvement plan encourages the continued use and proper 
maintenance of the existing sewerage facilities.  Existing septic tanks or other sanitation 
facilities in the sewerage implementation area, where the sewers are not readily be available yet, 
will remain in use until such time when the public sewers are extended and become accessible.  

The benefits derived from the new sewerage system would be an improvement in the 
environment, in particular water quality improvement of the Guanabara Bay, which in turn, 
would result in a significant improvement in the health of the people and economics in the 
Guanabara Bay Basin.  

6.2.2 CONSIDERATIONS ON SANITATION IMPROVEMENT MEASURES  

In the undeveloped low-income districts scattered throughout the implementation area, where 
the public sewer system may not be implemented soon, the generated wastewater and other 
wastes could not be safely collected to the sewers.  These wastes could be managed by 
temporary measures, either by on-site sanitation facilities, or through collecting sewers leading 
to the nearby public sewers. 

The collecting sewers for these areas will comprise wastewater inlet chambers with manual 
screens that collect the wastewaters downstream of stormwater and/or natural drains in which 
such wastewaters are disposed of.  The wastewaters will be led through the collecting sewer 
pipes to the public sewers running near the sites.  These systems are somewhat similar to 
combined sewers to collect both the dry and wet weather flows.  Thus, most of such sanitary 



Chapter 6 - Strategic Plan for Sewerage Development 
 

6 - 9 

wastewaters and certain amount of stormwater runoff could be collected together during 
rainfalls.  

The sparsely populated hilly/mountain and wasteland areas, which are unlikely to be inhabited 
in the foreseeable future, are excluded from sewerage implementation area.  Since the areas in 
the north of the Bay are predominantly either pasture or agricultural land, only part of such 
urban areas is planned to be sewered.  The remaining areas may be covered by on-site 
sanitation improvement plans to be undertaken in parallel with the sewerage programs. 

Sludge dumping facilities may be attached to the sewer systems at convenient locations for the 
disposal of collected sludge from on-site sanitation facilities, but the provision of such 
individual sanitary facilities is left to the private owners’ responsibility.  

6.2.3 SEWERAGE FACILITIES DESIGN BASES  
(1) Sewers 

The sewer system is to be planned in principle to flow the wastewater by gravity, reducing to the 
maximum extent the energy need to pump up the wastewaters; consequently, the operation and 
maintenance of the system is easy and costs are low.  All the sewers are to be designed to have 
flow allowances of 30% to 100% of the pipe capacity during the peak flow rates.  This will 
allow interior of sewers to supply sufficient ventilation to avoid anaerobic conditions of the 
wastewaters in the sewers thereby prevent possible sulfide buildup. 

The pumping stations are either dry-well or wet-well type, but for the pumping stations serving 
small areas, manhole-type submersible pumps will generally be used.  Pump-wells are 
reinforced concrete structures with the provision for easy removal of pumps without dewatering 
wet-wells and with continuity of operation of the other units.  

(2) WWTP Facilities Design Bases 

The conventional activated sludge treatment process sequence generally consists of the 
following components: 

- Preliminary treatment: screening and grit removal 
- Primary treatment: sedimentation 
- Secondary treatment: conventional activated sludge 
- Sludge management: anaerobic digestion, thickening and dewatering.  

A diagram of the conventional activated sludge process is shown in Figure 6.4. 

 
 

Primary 

 
 
Aeration Tanks 

 
Final  

Clarifiers 

Effluent 

Return Sludge Waste Sludge 

Influent 

 
Figure 6.4 A Schematic of Conventional Activated Sludge Process 

The expected pollutants removal efficiencies and qualities by the primary, secondary and overall 
processes are as summarized in Table 6.5. 



Chapter 6 - Strategic Plan for Sewerage Development 
 

6 - 10 

Table 6.5 Expected Treatment Efficiencies of Conventional Activated  
Sludge Process 

Parameter Removal Efficiency (%) Wastewater Quality (mg/L) 
 Primary 

treatment 
Secondary 
treatment 

Overall 
removal  

Raw waste 
water 

Primary 
effluent 

Secondary 
effluent 

BOD 30 90 93.0 (*)270 119 18 
SS 40 85 91.0 (*)240 102 20 

Note: Wastewater qualities are of representative values.   (*) Including sidestream waste loads.   

6.2.4 SEWERAGE SYSTEM COMPONENT FACILITIES 

(1) Sewers 

The system comprises existing and new sanitary sewers, consisting of mains, sub-mains, ocean 
outfalls, branch and lateral sewers with auxiliary facilities.   

The wastewaters collected from households through house connections flow by gravity to the 
branch/lateral sewers, then are led to the sub-main or main sewers.  The wastewaters from flat 
areas in central districts reach intermediate pumping stations, from where they are transmitted 
through pressure mains either to main sewers or WWTP(s).  In other sewer districts, most of 
the wastewater could be conveyed by gravity.  

Although profiles for sewers were not prepared for the master plan review purpose, some major 
sub-main and main sewers were checked to examine whether such sewers could receive the 
wastewater from the upstream sewers or the most remote locations in the tributary areas.  

(2) Pumping Stations 

A total of 70 wastewater intermediate pumping stations will be provided throughout in the 
sewerage systems to lift the wastewater and continuously transmit to the WWTPs.  The 
wastewater will be lifted to an elevation sufficiently high to continue the gravity flow to the 
WWTP. 

(3) Wastewater Treatment Plants (WWTPs) 

Under the Strategic Plan, 42 WWTPs in total are to be built throughout the implementation 
areas.  Each sewer district is planned to have the WWTP(s) of the activated sludge process to 
produce the wastewater effluents meeting the required effluent qualities to the public water 
bodies. 

6.2.5 PLANNING 

Sewerage planning is outlined in Table 6.6 by each sewer district for the whole Study area (for 
the location, refer to Figure 5.1).  The whole sewered area will be 285,500 ha with the served 
population of 8,135,200 persons in 2020.  The sewerage planning was made based on the 
population forecast for 2020.    The total wastewater flow will be 24,924 L/s or 2,150,300 
m3/day that will be treated in 42 WWTPs.  All the pumping stations, trunk sewers and 
WWTPs in Alegria, Penha, São Gonçalo, Icarai, Ilha do Governador and Paquetá are supposed 
to be completed within PDBG Phase I.  Gramacho was completed outside PDBG Phase I. In 
Pavuna and Sarapuí districts, WWTPs and sewers have been partly implemented also in PDBG 
Phase I. 



Chapter 6 - Strategic Plan for Sewerage Development 
 

6 - 11 

Table 6.6 Planning Outline by Sewer District 

Sewer System WWTP Sewered Area Sewered-Pop 
Wastewater 

Flow 
WWTP Capacity  (L/s) Collection System 

  (ha) (person) (l/s) Planned Existing To be Extended 
Pumping 
Station 

Sewers 
(m) 

Alegria Alegria 11,900 1,304,400 4,529 5,000 5,000 0 4 1,785,000 

Penha Penha 4,200 580,800 1,580 1,600 1,600 0 0 630,000 

Pavuna-Meriti Pavuna 8,600 1,029,600 2,860 3,000 1,500 1,500 18 1,290,000 

 Acarí 4,000 390,200 1,084 1,100 0 1,100 5 600,000 

 Sub-Total 12,600 1,419,800 3,944 4,100 1,500 2,600 23 1,890,000 

Sarapuí Gramacho 900 68,400 186 185 185 0 3 135,000 

 Sarapuí 7,900 825,900 2,294 2,500 1,500 1,000 11 1,185,000 

 Sub-Total 8,800 894,300 2,480 2,685 1,685 1,000 14 1,320,000 

Bangu Bangu 1,700 363,200 1,009 1,000 0 1,000 1 255,000 

Bota Iguaçu 02 4,300 126,000 350 350 0 350  473,000 

 Madame 400 11,400 32 40 0 40  44,000 

 Velhos 1,200 35,600 103 110 0 110  132,000 

 Bota 27,400 801,500 2,366 2,400 0 2,400  3,014,000 

 Joinville 4,100 119,100 303 310 100 210  451,000 

 Others 1,800 -    0 0 0 0   

 Sub-Total 39,200 1,093,600 3,154 3,210 100 3,110 0 4,114,000 

Iguaçu Xerém 700 10,500 27 30 0 30 1 77,000 

 Campos eliseos 15,900 237,200 604 610 0 610 2 1,749,000 

 Others 1,500 -     0 0 0 0   

 Sub-Total 18,100 247,700 631 640 0 640 3 1,826,000 

Estrela 1 7,700 88,600 251 260 0 260  847,000 

 2 11,600 135,100 391 400 0 400 1 1,276,000 

 3 9,400 108,400 314 320 0 320  1,034,000 

 4 3,700 42,200 120 120 0 120  407,000 

 Others 2,700 -     0 0 0 0   

 Sub-Total 35,100 374,300 1,076 1,100 0 1,100 1 3,564,000 

Roncador 1 5,600 17,900 46 50 0 50  616,000 

 2 22,800 72,800 190 190 0 190 2 2,508,000 

 3 6,300 20,100 51 60 0 60  693,000 

 Others 22,400 -     0 0 0 0   

 Sub-Total 57,100 110,800 287 300 0 300 2 3,817,000 

Macacu 1 14,600 80,600 210 210 0 210 1 1,606,000 

 2 11,100 61,100 159 160 0 160 1 1,221,000 

 3 5,700 31,100 81 90 0 90  627,000 

 4 4,800 26,200 68 70 0 70  528,000 

 5 6,600 36,000 94 100 0 100  726,000 

 6 8,000 44,100 115 120 0 120 1 880,000 

 7 3,500 19,000 49 50 0 50  385,000 

 8 4,800 26,600 69 70 0 70  528,000 

 Others 6,500 -     0 0 0 0   

 Sub-Total 65,600 324,700 845 870 0 870 3 6,501,000 

Guaxindiba 1 5,100 162,500 423 430 0 430 2 561,000 

 2 1,200 38,000 99 100 0 100  132,000 

 3 400 12,600 32 40 0 40  44,000 

 Others 400 -     0 0 0 0   

 Sub-Total 7,100 213,100 554 570 0 570 2 737,000 

Alcântara Trindade 3,700 156,900 400 400 0 400 1 555,000 

 Alcântara 2,200 91,400 233 240 0 240 1 330,000 

 Jardim Nazaré 2,700 114,700 292 300 0 300 2 405,000 

 Others 2,000 -     0 0 0 0   

 Sub-Total 10,600 363,000 925 940 0 940 4 1,290,000 

Imboassu Sao Gonçalo 4,600 235,000 762 765 765 0 2 690,000 

 Bomba 800 40,200 107 110 0 110 1 120,000 

 Others 500 -     0 0 0 0   

 Sub-Total 5,900 275,200 869 875 765 110 3 810,000 

Niteroi Toque Toque 2,000 182,000 527 530 0 530 3 300,000 

 Icaraí 2,000 182,000 537 952 952 0 3 300,000 

 Sub-Total 4,000 364,000 1,064 1,482 952 530 6 600,000 

Ilha do 
Governador 

Ilha do 
Governador 

3,500 203,000 517 525 525 0 1 525,000 

Paquetá Paquetá 100 3,300 27 27 27 0 3 15,000 

Total  285,500 8,135,200 23,491 24,924 12,154 12,770 70 29,679,000 

Note: Number of pumping stations and length of sewers include existing ones. 
 



Chapter 6 - Strategic Plan for Sewerage Development 

6 - 12 

6.3 PROJECT IMPLEMENTATION PRIORITY  

6.3.1 GENERAL 

Obviously it is prudent to build the required facilities in stages, according to the urgency of 
needs and benefits to be derived from the sewerage provision.  The staged construction will 
spread capital expenditures over an extended period of years, as well as saving interest on 
borrowed capital and reducing initial costs. 

A study has therefore been made to determine the priority of sewerage implementation based on 
reasonable assumptions and evaluation procedure.  The evaluation includes various elements 
that may affect developmental, environmental, sanitary and socio-economic conditions in each 
sewer district. 

The whole sewerage implementation area is divided into 16 sewer systems, in view of the 
existing sewer layouts, sewer districts and administrative boundaries, topographic conditions, 
and other developmental programs as outlined in the M/P, and sewer systems consists of sewer 
district(s).  Here the unit of sewer service area connected to a WWTP is termed “sewer 
[...]
surface excavation is required except for starting and arriving shafts.  Soil cutting machine is 
introduced through starting shaft and excavates soil.  Concrete pipes follow the machine with 
jacking apparatus behind.  Pipes are continuously set until the first one reaches the arriving 
shaft where the machine is recovered as well. 

Alignments of main and trunk sewers are checked in the field after preliminary delineation of 
routes so that the actual conditions of the area can be reflected in the design and cost estimate. 
For the areas where exact locations of road network are not available, sewer routings are 
determined on the basis of field reconnaissance, available city plans, other development 
programs, and consultation with CEDAE and other concerned authorities. 

(4) Length of Branch/Lateral Sewers 

Length of branch/lateral sewers is estimated based on the following assumptions: 

- Road lengths of one hectare in each sewer district are 147 m, 135 m, 113 m and 169 m for 
Pavuna, Acarí, Sarapuí and Bangu districts, respectively. 

- Considering that some roads are wide and two sewers are needed on both sides of the roads, 
1.3 times the road length is the length of branch sewers. 

Estimated total length of branch/lateral sewers of each district are as shown in Table 7.8. 

Table 7.8  Branch Sewer Length per ha. in Each Sewer District 
Sewer 

District 
Road Length 

(m/ha) 
Branch Sewer Length 

(m/ha) 
Pavuna 147 190 
Acarí 135 180 

Sarapuí 113 150 
Bangu 169 220 

It is also assumed that 150 mm diameter pipe accounts for 90% of total length, 200 mm for 4%, 
250 mm for 3% and 300 mm for 3%.   

(5) Boring and Jacking 

For all the national and state roads and other utility crossings, and where sewer open cut 
excavation depth becomes over 3.5 m, sewer pipes are in general to be designed by boring and 
jacking method.  In sizes smaller than 800 mm in diameter, rigid steel or concrete pipe can be 
pushed for reasonable distances through the ground and the earth removed by mechanical means 
under the control of operator at the shaft or pit location.  



Chapter 7 - Feasibility Study on the Priority Project 

7 - 7 

In cases where utility conflicts occur, rock or other obstructions prevent crossing by boring and 
jacking, other methods may be used. The design criteria for gravity sewers shall apply to the 
hydraulic design of jacking pipeline where it is justified appropriate.  For jacking pipe, 
sufficient jacks will be applied so that adequate force is generated to overcome friction and 
weight of pipe, by positioning jacks to apply the resultant force along the centerline of the pipe.  

Excavation of jacking and receiving pits are to be sheathed, shores, sloped or braced to firmly 
support the jacking reactions.  Pipe is to be jacked in conformity with the design lines and 
grades.  Excavation for the pipe is to be accomplished by boring or by hand digging.  

If obstructions such as boulders are expected, it may be more economical first to install an 
oversize lining by conventional tunnel or jacking methods. The smaller pipe then can be placed 
within the liner pipe and the remaining space backfilled with sand, cement grout, or concrete.  
The carrier pipe installation within the casing is to be made in accordance with the requirements 
for the normal sewer pipes.  

There are several types of earth augers on the market.  The boring and jacking method shall be 
in accordance with the manufacturer’s standard design dimensions and tolerances. 

(6) Branch and Lateral Sewers 

Since the objectives of the design are to establish broad technical and economic policy, upon 
which the succeeding detailed design can be based, the preliminary design does not specify 
routings, capacities and profiles of small sewers such as branch and laterals, but the plans for 
those of 400 mm or larger (main and trunk sewers) are provided.  

Branch sewers are to be generally laid following, insofar as possible, lines of maximum 
available surface slope.  Major branch and lateral sewers which are influential in determining 
the invert elevations of main and submain sewers, profiles of the possible deepest lines are 
checked to examine whether main or submain sewers can receive the wastewater from the 
tributary without deepening the main/submain sewer depths.  

Sufficient earth covering is left between the top of the sewer and the bottom of the roadway 
surface to protect the sewers from traffic loads and to avoid undue interference with other 
underground facilities.  The minimum earth covering of 1.2 m is applied, except for specific 
situations where shallower depth is feasible. The maximum depth of sewers is generally 3 to 
3.5 m. 

All branch and lateral sewers are designed with circular sections, with a minimum diameter of 
150 mm. 

(7) Manholes  

Manholes are to be installed at the end of each line; at all changes in grade, size, or alignment; 
and at all intersections.  Spacing of sewer manholes are determined depending on the sewer 
diameters as proposed in the original design but not be more than 120 m.   

Except for very shallow sewers, all manholes are planned to have adequate dimensions for entry 
and for operation of cleaning equipment.  The internal size of manholes is 90 cm or larger, and 
they are designed for future expansion of the sewers.  

Watertight manhole covers, either reinforced concrete or cast iron, are to be used wherever the 
manholes tops may be flooded by street runoff or high water.  The size of manhole cover 



Chapter 7 - Feasibility Study on the Priority Project 

7 - 8 

should be greater than 60 cm.  Generally, manholes should be circular, with a reinforced 
concrete base and brick mortar wall construction.  Special care is to be taken in wall 
construction in places where high groundwater is expected. 

Prefabricated manholes with 30 cm diameter made of vinyl chloride are used in Japan for 
smaller depth.  They are called “machine holes” because they are so designed that maintenance 
machineries can enter them.  Smaller manholes themselves not only reduce the sewers 
construction cost but also ease their construction since they can be installed within the 
excavation width. 

(8) Pumping Stations 

Pumping stations will be either of the following types: 

- Submersible pump station with guide rail pump removal system  

- Package-type enclosed.  

All stations will have a minimum of two pumps of equal capacity, and be capable of handling 
flows in excess of the expected peak flow.  Where three or more pumps are required, they are 
to be of such capacity that with any one unit out of service, the remaining units will have 
capacity to handle peak wastewater flows.  Where pumping stations may be designed to handle 
larger future flows, the wet-well, piping, electrical equipment, etc. shall be sized to 
accommodate the future flow. 

Pumping station piping shall be sized to maintain flow velocities between 0.75 and 1.5 m/s.  
Force main sizing shall be such to provide a minimum velocity in the force main of 0.6 m/s and 
a maximum velocity of 1.2 m/s. 

Sewer air release valves shall be provided at all high points where gas pockets may accumulate.  
Combination air/vacuum valves shall be located where the force main is subject to draining and 
filling. 

Wastewater pumping stations, structures, electrical equipment, etc. shall be protected from 
physical damage by site selection no less than 30 cm above the predicted 100 year flood water 
elevation.  Stations shall remain fully operational and accessible during the 100-year flood.   

All pumping station sites shall be fenced for security.  Pumping stations located in remote 
areas shall have a chain link fence.  Stations that are adjacent to residential and commercial 
areas shall have a wooden shadow box style fence. 

7.2.3 WASTEWATER TREATMENT PLANTS (WWTPS) 

(1) Treatment Process 

Conventional activated sludge process is applied to treat the wastewater.  The process is 
reliable with high BOD and SS removal efficiencies of more than 90%, and can be easily 
upgraded to further remove nutrients in the future.   



Chapter 7 - Feasibility Study on the Priority Project 

7 - 9 

The diagram of conventional activated sludge process is shown in Figure 7.3.  

Figure 7.3 Diagram of Conventional Activated Sludge Process 
 

Screens and grit chambers may be installed prior to primary clarifiers. 

The primary clarifier removes BOD and SS by 30% to 50%.  The primary effluent then flows 
into the aeration tank where it is mixed with the return sludge and air is diffused from the 
bottom of tank.  Biological decomposition occurs in aeration tank and consequent solid-liquid 
separation takes place in the secondary clarifier.  The separation finally gives 90% or more 
BOD and SS removal efficiencies.    

In Acarí and Bangu WWTPs, the sludge withdrawn from the primary clarifier is thickened by 
gravity and the excess sludge by centrifugal thickener.  Both gravity and centrifuge thickened 
sludges are then digested to obtain stable and reduced sludge.  Some 50% of organics 
contained in the fed sludge is decomposed through digestion process.  The digested sludge is 
then dewatered by centrifuge and dewatered sludge is expected to have the moisture content of 
around 75%.   

In Pavuna and Sarapuí WWTPs, both the primary and excess sludges are thickened by 
centrifugal thickener and dewatered without digestion process.  Instead, lime is added to the 
dewatered sludge to obtain chemically stable sludge.   

The dewatered sludge is disposed of at the landfill site or receives further reduction by 
processes such as thermal drying.   

Effluent

Return sludge

Primary sludge Excess sludge

Thickened sludge

Digested sludge

Dewatered sludge

Disposal

DEC. PRIMÁRIO

DIGESTER

PRIMARY
CLARIFIER

AERATION
TANK

SECONDARY
CLARIFIER

CENTRIFUGE
THICKNER

DEWATERING
EQUIPMENT

GRAVITY
THICKNER

 



Chapter 7 - Feasibility Study on the Priority Project 

7 - 10 

Thermal drying system of the dewatered sludge is introduced to Pavuna and Sarapuí WWTPs to 
lower sludge moisture content as low as 20%.  The preliminary design of Acarí and Bangu 
WWTPs will include the heat drying system as well. 

(2) Influent Quality 

The wastewater qualities are estimated in terms of BOD and SS, whose daily per capita loadings 
are set as 54 g and 60 g, respectively, in the ABNT “NB-570, Item 5.2.”  The per capita 
wastewater flow rate is 240 L/s, thus, the wastewater quality is calculated as follows: 

- BOD = (54/240)x1,000 = 225 mg/L , use 230 mg/L 

- SS = (60/240) x1,000 = 250 mg/L 

(3) Effluent Quality 

The effluent quality standard “DZ-215, R-01(April 1994) for Non-industrial wastewater effluent 
quality” defines the effluent concentrations of 30mg/L for BOD and SS with minimum removal 
efficiency of 90%. 

Since better effluent qualities are expected for early water quality improvement of Guanabara 
Bay, effluent BOD and SS concentrations are set to be 20 mg/L for Acarí and Bangu WWTPs.  
Efforts should be made to obtain better effluent qualities in actual WWTPs operation in spite of 
these target water qualities.    

(4) Design Criteria 

Design criteria for major treatment facilities of Acarí and Bangu WWTPs, namely primary 
clarifier, aeration tank and secondary clarifier, are as follows: 

- Overflow rate in primary clarifier of 50 m3/m2/day to treat the average daily flow. 

- Aeration time of 6 hours for the average daily flow. 

- Overflow rate in secondary clarifier of 25 m3/m2/day for the average daily flow. 

Primary treatment facilities in Pavuna and Sarapuí WWTPs were designed and already started 
their operation with the similar design criteria mentioned above. The secondary treatment 
facilities in these WWTPs were already designed, and are now under construction as of May 
2003. Their operation is expected to start by the end of PDBG.  Design criteria of primary and 
secondary clarifiers in Pavuna and Sarapuí WWTPs are shown in Tables 7.12 and 7.24.  They 
are nearly the same as those for Acarí and Bangu WWTPs. 

Although the aeration period of 3.5 hours designed for these WWTPs is shorter than 6 hours, 
the design for expansion of Pavuna and Sarapuí WWTPs will follow the PDBG criteria.  If it is 
proven that the aeration period of 3.5 hours is not sufficient from performance data, the WWTPs 
shall be expanded.  It is vitally important to collect plant performance data and to verify 
whether or not the applied design parameters are appropriate. 

7.2.4 PRELIMINARY DESIGN OF EACH DISTRICT 

(1) Pavuna Sewer District 

1) Collection System 

Table 7.9 summarizes the major technical issues in selecting the trunk sewer routes, solutions 
and recommendation for the alternative designs in the Pavuna sewer district:   



Chapter 7 - Feasibility Study on the Priority Project 

7 - 11 

Table 7.9  Considerations in Pavuna Sewer District 

Issues Solutions and recommendations 
The wastewater in the area of southern part of 
Rio Acarí should primarily flow into No.4-4 
Trunk Sewer that is not planned to include it.  
However, large capacity pumping station is   
required if the sewer conveying the 
wastewater crosses Rio Acarí and is connected 
to No.4 Trunk Sewer. 

The wastewater in the area is to flow into No.4 Trunk 
Sewer at the same point where No.4-4 Trunk Sewer 
connect to No.4 Trunk Sewer.  The diameter and earth 
cover of No.4-4 Trunk Sewer should be changed so as to 
include the wastewater in F/S area.  However, it was 
found that No.4-4 Trunk Sewer was already partly 
constructed without including the wastewater in F/S 
area.  No.2 trunk sewer has to be extended until it 
reaches No.4 trunk sewer along No.4-4 Trunk Sewer.. 

The wastewater from the right bank of Rio 
Pavuna is not planned to be included in No.4 
Trunk Sewer.  Therefore, another trunk line 
has to be planned at the right bank. 

No.1 Trunk Sewer is planned to install at the right bank 
of the river.  However, the wastewater in the area 
surrounded by the trunk line and the river is hard to 
collect by gravity.  Several small submersible pumps 
might be required. 
 

To install sewer where no road is available for 
its site 

No.2 Trunk Sewer – 2 points 
1) It was judged that a sidewalk is available for sewer 

construction.*1 
2) An open space is available for sewer constuction.*2 
No.1 Trunk Sewer – 1 point 
A road under planning is available for sewer 
construction. *3 

Notes *1, *2 and *3: Refer to Figure 7.4. 

The sewer length and intermediate pump capacity are shown in the Table 7.10. 

Table 7.10 Collection System in Pavuna Sewer District  

   Trunk Sewer 

   
Branch Sewer 

Open Cut Pipe Jacking Pressure Pipe 

   Dia. Ratio 
Pipe 

Length 
Dia. 

Pipe 
Length 

Dia. 
Pipe 

Length 
Dia. 

Pipe 
Length 

   (mm) (%) (m) (mm) (m) (mm) (m) (mm) (m) 

   150 90.0 7.25,000 400 2,910 500 1,760 100  

A= 3,660 ha 200 4.0 28,000 500 1,650 900 1,920 150  

Per ha 190 m/ha 250 3.0 21,000 700 2,040 1200 7,180   

L= 695,000 m 300 3.0 21,000 900 570 1500 4,782   

        2000    

   Sub-Total  695,000 Sub-Total 7,170 Sub-Total 15,642 Sub-Total  

     Total Length 717,812 m    

           

Pumping Station (m3/min) 

EE-1 7.70 

Total 7.70 

Figure 7.4 shows boundary of sewer district and layout of trunk sewers, pumping stations and 
WWTP in Pavuna sewer district. 



Chapter 7 - Feasibility Study on the Priority Project 

7 - 12 

Table 7.11 shows trunk sewer length in Pavuna sewer district. 

Table 7.11 Trunk Sewer Length in Pavuna Sewer District  

No of Trunk Sewer Dia. (mm) Length (m) 
No.1 Trunk Sewer 400-1200 5,120 

No.1-1 Trunk Sewer 400 280 
No.1-2 Trunk Sewer 400 1,060 

No.2 Trunk Sewer 500-1500 5,110 

No.3 Trunk Sewer 1000-1500 8,762 
No.3-1 Trunk Sewer 400-500 2,480 

Total  22,812 

 

2) WWTP 

Design parameters of major facilities and equipment are shown in the following Table 7.12.  It 
is defined that major treatment facilities and equipment are primary clarifier, aeration tank, 
secondary clarifier, gravity thickener and digester, inlet pumps, blowers, centrifugal thickener, 
centrifuge for dewatering and sludge dryer. 

The overflow rates of primary and secondary clarifiers are 52 and 26 m3/m2/day, respectively, 
that are greater than those of Acarí and Bangu WWTPs, but they are judged to be within 
permissible range. 

Both primary and excess sludges are thickened by centrifugal thickener and dewatered by 
centrifuge for dewatering.  Sludges are not digested here.  Dewatered sludge is added with 
lime and further dried by thermal dryer. 

Table 7.12 Design Parameters of Major Facilities and Equipment of Pavuna WWTP 

Facility/equipment Design Parameters 
Primary clarifier Overflow rate: 52 m3/m2/day 

Primary effluent SS/BOD : 147/47 
Aeration tank BOD-SS loading : 0.4 kg-BOD/kg-SS/day 

MLSS : 2,500 mg/L 
Return sludge ratio : 60% maximum 
Return sludge SS : 7,000 mg/L 

Secondary clarifier Overflow rate : 26 m3/m2/day 
Secondary effluent SS/BOD : 20/8 

Centrifugal thickener 1.6% sludge to be thickened to 5% 
Centrifuge for dewatering 5% sludge to be dewatered to 25% 
Sludge dryer 25% sludge to be dried to 80% 

Tables 7.13 and 7.14 summarize the results of design works.  All the facilities and equipment 
are constructed to increase the WWTP capacity from 1.5 m3/s. (or 129,600 m3/day) to 3.0 m3/s. 
(or 259,200 m3/day).   



Chapter 7 - Feasibility Study on the Priority Project 

7 - 13 

Table 7.13 Dimensions of Major Facilities of Pavuna WWTP 

Dimension Number of units 
Facility 

(unit : meter) Existing F/S Total 

Primary clarifier (dia)40x(D)4 2 2 4 

Aeration tank (W)24x(L)48x(D)5.5 4(3) 2(3) 6(6) 
Secondary clarifier (dia)46x(D)4 3 3 6 

Note:  dia. is diameter, D is water depth, W is width of tank and L is length of tank.  Numbers in parentheses show 
those of mechanical equipment.  Primary and secondary clarifiers are equipped with sludge scrapers. 

 

Table 7.14 Capacities of Major Equipment of Pavuna WWTP 

Facility 
Capacity 
per unit 

Existing F/S Total 

Inlet pump 70 m3/min 4 2 5+1 (1 for standby) 
Blower 200 Nm3/min. 4 3 6+1 (1 for standby) 
Centrifugal thickener 47 m3/hour 2 1 2+1 (1 for standby) 
Centrifuge for dewatering 26 m3/hour 2 - 1+1 (1 for standby) 
Sludge dryer - 1 1 2 

Layout plan of Pavuna WWTP is shown in Figure 7.5. 

(2) Acarí Sewer District  

1) Collection System 

Table 7.15 summarizes the major technical issues in selecting the trunk sewer routes, solutions 
and recommendation for the alternative designs in the Acarí sewer district:   

Table 7.15 Considerations in Acarí Sewer District 

Issues Solutions and recommendations 

How to convey the wastewater to 
WWTP generated from the 
downstream area located at the 
eastern part of the railway. 

A pumping station is needed.  There are two options where the 
pumping station is to be located.  The second option was 
selected mainly to avoid siphon structure. 
Op.1 : Near the point where two rivers joint *1 
Op.2 : Near the railroad  *2 

How to determine the trunk line 
route for the left bank of Rio 
Merinho 

It might be possible to install the trunk line along Av. Brasil and 
to cross the river near WWTP.  It was decided, however, that 
Rio Merinho is crossed at its upstream for the following reasons.  

 1)  Wastewaters are separately generated at the upstream and the 
downstream and no wastewater is expected to flow for the 
2000 m long at the middle part of the trunk line.  

2)  Sewers construction along Av. Brasil seems rather difficult 
since the area is hilly with expected rocky soil. 

How to convey the wastewater from 
the area at the left bank of Rio 
Merinho 

Pumping facility is to be constructed before crossing the river to 
connect to the existing sewer.Because,the existing sewer is not 
deeper than the river. 

How to deal with the upstream part 
of No.1 Trunk Sewer 

This part of existing sewer is to be demolished and substituted by 
a new one, since it was built more than 30 years before and has 
already become too old to use.   
The new one has to be in the same route and at the same level as 
the existing one because it will be connected to No.1 Trunk 
Sewer just like before. 

Notes *1 and *2: Refer to Figure 7.6. 

The sewer length and intermediate pump capacity are shown in the Table 7.16. 



Chapter 7 - Feasibility Study on the Priority Project 

7 - 14 

Table 7.16 Collection System in Acarí Sewer District  

  Trunk Sewer 

Branch Sewer  Open Cut Pipe Jacking Pressure Pipe 

Dia. Ratio 
Pipe 

Length 
Dia. 

Pipe 
Length 

Dia. 
Pipe 

Length 
Dia. 

Pipe 
Length 

 

(mm) (%) (m) (mm) (m) (mm) (m) (mm) (m) 

   150 90.0 502,000 400 3,300 500 8,043 100 480 

A= 3,100 ha 200 4.0 22,000 500 1,570 900 3,965 150 410 

Per ha 180 m/ha 250 3.0 17,000 700 1,910 1200 3,640 500 120 

L= 558,000 m 300 3.0 17,000 900 910 1500 500   

        2000    

   Sub-Total  558,000 Sub-Total 7,690 Sub-Total 16,148 Sub-Total 1,010 

     Total Length  582,848 m   

           

Pumping Station (m3/min) 

EE-1 4.16 

EE-2 8.79 

EE-3 0.99 

EE-4 13.40 

Total 27.34 

Figure 7.6 shows boundary of sewer district and layout of trunk sewers, pumping stations and 
WWTP in Acarí sewer district. 

Table 7.17 shows trunk sewer length in Acarí sewer district. 

Table 7.17 Trunk Sewer Length in Acarí Sewer District  

No of Trunk Sewer Dia.(mm) Length(m) 

No.1 Trunk Sewer 500-1500 3,940 

No.1-1 Trunk Sewer 500-700 2,033 

No.2 Trunk Sewer 500-1200 4,070 

No.2-1 Trunk Sewer 500-700 1,900 

No.2-2 Trunk Sewer 400 890 

No.3 Trunk Sewer 400-500 1,630 

No.3-1 Trunk Sewer 500 930 

No.4 Trunk Sewer 400-1200 7,400 

No.4-1 Trunk Sewer 500-900 2,055 

Total  24,848 

 

2) WWTP 

Design parameters of major facilities and equipment of Acarí WWTP are shown in Table 7.18.  
Major facilities and equipment listed are primary clarifier, aeration tank, secondary clarifier, 
gravity thickener, inlet pumps, blowers, centrifugal thickener, digester and centrifuge for 
dewatering.     



Chapter 7 - Feasibility Study on the Priority Project 

7 - 15 

Primary sludge is thickened by gravity and excess sludge is thickened by centrifuge.  The 
thickened sludges are digested and then dewatered by centrifuge.  The dewatered sludge is 
further dried by sludge drier. 

Table 7.18 Design Parameters of Major Facilities and Equipment of Acarí WWTP 

Facility/equipment Design Parameters 

Primary clarifier Overflow rate : 50 m3/m2/day  

Primary effluent SS/BOD : 140/160 

Aeration tank BOD-SS loading : 0.25 kg-BOD/kg-SS/day 

 MLSS : 2,500 mg/L 

 Return sludge ratio : 60% maximum  

 Return sludge SS : 6,000 mg/L 

Secondary clarifier Overflow rate : 25 m3/m2/day 

Secondary effluent SS/BOD : 20/20 

Gravity thickener Solids loading : 60 kg/m2/day 

 1% sludge to be thickened to 4% 

Centrifugal thickener 0.6% sludge to be thickened to 5% 

Digester 50% of organics to be decomposed of 

Centrifuge for dewatering  3.5% sludge to be dewatered to 25% 

Sludge dryer 25% sludge to be dried to 80% 

Tables 7.19 and 7.20 summarize the results of design works.  All the facilities and equipment 
are constructed with the capacity of 1.1 m3/sec., or 95,040 m3/day.   

Table 7.19 Dimensions of Major Facilities of Acarí WWTP 

Facility 
Dimension  

(unit : meter) 
Units to be Constructed 

Primary clarifier (dia)25x(D)3.5 4 

Aeration tank (W)13x(L)50x(D)5 8 

Secondary clarifier (dia)35x(D)4 4 

Gravity thickener (dia)8x(D)3.5 4 

Digester (dia)16.5x(D)17.5 4 

Note: Primary and secondary clarifiers are equipped with sludge scrapers. 

Table 7.20 Capacities of Major Equipment of Acarí WWTP 

Equipment Capacity per Unit Number of Units 

Inlet pump 39.6 m3/min 3+1 (1 for standby) 

Blower 166 Nm3/min. 4+1 (1 for standby) 

Centrifugal thickener 47 m3/hour 2+1 (1 for standby) 

Centrifuge for dewatering 21 m3/hour 1+1 (1 for standby) 

Sludge dryer - 1 

Layout plan of Acarí WWTP is shown in Figure 7.7.  



Chapter 7 - Feasibility Study on the Priority Project 

7 - 16 

(3) Sarapuí Sewer District 

1) Collection System 

Table 7.21 summarizes the major technical issues in selecting the trunk sewer routes, solutions 
and recommendation for the alternative designs in the Sarapuí sewer district:   

Table 7.21 Considerations in Sarapuí Sewer District  

Issues Solutions and recommendations 

The area between the downstream end of FS 
area and WWTP site is almost flat and little 
inhabited.  If the trunk line is planned with 
gravity flow, the earth cover of sewers tends 
to be large.   

The trunk line is planned with gravity flow and the 
earth cover is planned as small as possible. 

There is PNB (Nova Baixada Program) area 
at the east side of F/S area. 

The wastwater flow can be included in the No 1-1 
Trunk Sewer. 

To install sewer where no road is available 
for its site  

No.1 Trunk Sewer  
Though no road can be seen on the map, a small road 
was found on site. *1 

Note *1: Refer to Figure 7.8. 

The sewer length and intermediate pump capacity are shown in Table 7.22. 

Table 7.22 Collection System in Sarapuí Sewer District 

   Trunk Sewer 

   
Branch Sewer 

Open Cut Pipe Jacking Pressure Pipe 

   Dia. Ratio 
Pipe 

Length 
Dia. 

Pipe 
Length 

Dia. 
Pipe 

Length 
Dia. 

Pipe 
Length 

   (mm) (%) (m) (mm) (m) (mm) (m) (mm) (m) 

   150 90.0 86,400 400 500 500 330 100  

A= 640 ha 200 4.0 3,800 500 420 900 4,330 150  

Per ha 150 m/ha 250 3.0 2,900 700 490 1200    

L= 96,000 m 300 3.0 2,900 900 680 1500    

        2000    

   Sub-Total  96,000 Sub-Total 2,090 Sub-Total 4,660 Sub-Total  

     Total Length  102,750 m   

 

Figure 7.8 shows boundary of sewer district and layout of trunk sewers, pumping stations and 
WWTP in Sarapuí sewer district. 

Table 7.23 shows trunk sewer length in Sarapuí sewer district. 

Table 7.23 Trunk Sewer Length in Sarapuí Sewer District  

No of Trunk Sewer Dia.(mm) Length (m) 
No.1 Trunk Sewer 400-900 5,530 

No.1-1 Trunk Sewer 500-900 1,220 

Total  6,750 

 



Chapter 7 - Feasibility Study on the Priority Project 

7 - 17 

2) WWTP 

Design parameters of major facilities and equipment are shown in Table 7.24.  Major facilities 
listed there are grit chamber, primary clarifier, aeration tank, secondary clarifier, gravity 
thickener, inlet pumps, blowers, centrifugal thickener and centrifuge for dewatering. 

The overflow rates of primary and secondary clarifiers are 57 and 26 m3/m2/day, respectively, 
that are greater than those of Acarí and Bangu WWTPs, but they are judged to be within 
permissible range. 

Primary sludge is thickened by gravity and excess sludge is thickened by centrifuge.  The 
thickened sludges are dewatered by centrifuge.  Sludges are not digested in Sarapuí WWTP. 

Table 7.24 Design Parameters of Major Facilities and Equipment of Sarapuí WWTP 

Facility/equipment Design Parameters 
Primary clarifier Overflow rate : 57 m3/m2/day  

Primary effluent : SS/BOD 147/47 

Aeration tank BOD-SS loading : 0.4 kg-BOD/kg-SS/day 
 MLSS : 2,500 mg/L 
 Return sludge ratio : 60% maximum  
 Return sludge SS : 7,000 mg/L 

Secondary clarifier Overflow rate : 26 m3/m2/day 
Secondary effluent SS/BOD : 20/8 

Centrifugal thickener 1.6% sludge to be thickened to 5% 
Centrifuge for dewatering  5% sludge to be dewatered to 25% 

Sludge dryer 25% sludge to be dried to 80% 

Tables 7.25 and 7.26 summarize the results of design works.  All the facilities and equipment 
are constructed to increase the WWTP capacity from 1.5 m3/s. (or 129,600 m3/day) to 2.5 m3/s. 
(or 216,000 m3/day).   

Table 7.25 Dimensions of Major Facilities of Sarapuí WWTP 

Number of Units 
Facility Dimension 

(unit : meter) Existing F/S  Total 

Primary clarifier (dia)40x(D)4 2 1 3 

Aeration tank (W)24x(L)48x(D)5.5 4(3) 2(2) 6(5) 
Secondary clarifier (dia)46x(D)4 3 2 5 

Note: Numbers in parentheses show those of mechanical equipment.  Primary and secondary clarifiers are equipped 
with sludge scrapers. 

Table 7.26 Capacities of Major Equipment of Sarapuí WWTP 

Equipment Capacity per Unit 
Existing 

Units 
F/S Units Total 

Inlet pump 84 m3/min 3 1 3+1 (1 standby) 

Blower 200 Nm3/min. 4 2 5+1 (1 standby) 

Centrifugal thickener 47 m3/hour 2 1 2+1 (1 standby) 

Centrifuge for dewatering 26 m3/hour 2 - 1+1 (1 standby) 
Sludge dryer - 1 1 2 

Layout plan of Sarapuí WWTP is shown in Figure 7.9.   



Chapter 7 - Feasibility Study on the Priority Project 

7 - 18 

(4) Bangu Sewer District 

1) Collection System 

Table 7.27 summarizes the major technical issues in selecting the trunk sewer routes, solutions 
and recommendation for the alternative designs in the Bangu sewer district:   

Table 7.27 Considerations in Bangu Sewer District 

Issues Solutions and recommendations 

Where to cross Rio das Tintas (No.1 
Trunk Sewer) 

Two possible options : one right after crossing Av. Brasil and 
the other near WWTP.  The latter was selected for the 
following reasons. 

 1) The former gives 5 meter earth cover due to river crossing 
and 2 km pipe jacking is needed to reach WWTP. 

2) The wastewater from the right bank area of Rio Sarapuí 
needs to be conveyed crossing the river.  This can 
decrease crossing river points from two to one.  

Suppose the trunk sewer is installed 
under the road in Rio das Sardinhas 
basin, its length with greater earth 
cover exceeds 1.2 km. 

No.3 Trunk Sewer line is planned along the channel.  There 
is no road nor housing there for the time being.  It is legally 
possible to install sewers within river administration areas. 

To install sewer where no road is 
available for its site  

No.3 Trunk Sewer : one point (described above) 
There is space available along the channel. *1 

Note *1: Refer to Figure 7.10. 
 

The sewer length and intermediate pump capacity are shown in Table 7.28. 

Table 7.28 Collection System in Bangu Sewer District 

Trunk Sewer 
Branch Sewer 

Open Cut Pipe Jacking Pressure Pipe 

Dia. Ratio 
Pipe 

Length 
Dia. 

Pipe 
Length 

Dia. 
Pipe 

Length 
Dia. 

Pipe 
Length 

 

(mm) (%) (m) (mm) (m) (mm) (m) (mm) (m) 

   150 90.0 370,000 400 3,680 500 3,050 100  

A= 1,870 ha 200 4.0 16,400 500 780 900 6,095 150  

Per ha 220 m/ha 250 3.0 12,300 700 590 1200 3,765   

L= 411,000 m 300 3.0 12,300 900 720 1500    

        2000    

   Sub-Total  411,000 Sub-Total 5,770 Sub-Total 12,910 Sub-Total  

     Total Length  429,680 m   

          

Pumping Station (m3/min) 

EE-1 2.30 

Total 2.30 

Figure 7.10 shows boundary of sewer district and layout of trunk sewers, pumping stations and 
WWTP in Bangu sewer district. 

Table 7.29 shows trunk sewer length in Bangu sewer district. 



Chapter 7 - Feasibility Study on the Priority Project 

7 - 19 

Table 7.29 Trunk Sewer Length in Bangu Sewer District  

No of Trunk Sewer Dia. (mm) Length (m) 
No.1 Trunk Sewer 500-1200 7,940 
No.1-1 Trunk Sewer 500 560 
No.1-2 Trunk Sewer 400-900 2,610 
No.2 Trunk Sewer 500-900 2,370 
No.2-1 Trunk Sewer 400-500 740 
No.3 Trunk Sewer 400-900 2,560 
No.3-1 Trunk Sewer 400-500 850 
No.3-2 Trunk Sewer 400 1,050 

Total  18,680 

 

2) WWTP 

Design parameters of major facilities and equipment are shown in Table 7.30.  Major facilities 
listed there are grit chamber, primary clarifier, aeration tank, secondary clarifier, gravity 
thickener, inlet pumps, blowers, centrifugal thickener, digester and centrifuge for dewatering.     

Primary sludge is thickened by gravity and excess sludge is thickened by centrifuge.  The 
thickened sludges are digested and then dewatered by centrifuge. 

Table 7.30 Design Parameters of Major Facilities and Equipment of Bangu WWTP 

Facility/equipment Design Parameters 
Primary clarifier Overflow rate : 50 m3/m2/day  

Pimary effluent SS/BOD : 140/160 
Aeration tank BOD-SS loading : 0.25 kg-BOD/kg-SS/day 
 MLSS : 2,500 mg/L 
 Return sludge ratio: 60% maximum  
 Return sludge SS: 6,000 mg/L 
Secondary clarifier Overflow rate: 25 m3/m2/day 

Secondary effluent SS/BOD : 20/20 
Gravity thickener Solids loading: 60 kg/m2/day 
 1% sludge to be thickened to 4% 
Centrifugal thickener 0.6% sludge to be thickened to 5% 
Digester 50% of organics to be decomposed of 
Centrifuge for dewatering  3.5% sludge to be dewatered to 25% 
Sludge dryer 25% sludge to be dried to 80% 

Tables 7.31 and 7.32 summarize the results of design works.  All the facilities and equipment 
are constructed with the capacity of 1.1 m3/s. or 95,040 m3/day.   

Table 7.31 Dimension of Major Facilities of Bangu WWTP 

Facility 
Dimension 

(unit : meter) 
Units to be Constructed 

Primary clarifier (dia)24x(D)3.5 4 
Aeration tank (W)12x(L)48x(D)5 8 
Secondary clarifier (dia)33x(D)4 4 
Gravity thickener (dia)8x(D)3.0 4 
Digester (dia)16.5x(D)16 4 

Note: Primary and secondary clarifiers are equipped with sludge scrapers. 



Chapter 7 - Feasibility Study on the Priority Project 

7 - 20 

Table 7.32 Capacities of Major Equipment of Bangu WWTP 

Equipment Capacity per Unit Number of Units 

Inlet pump 39.6 m3/min 3+1 (1 for standby) 

Blower 152 Nm3/min. 5+1 (1 for standby) 

Centrifugal thickener 47 m3/hour 2+1 (1 for standby) 

Centrifuge for dewatering 21 m3/hour 1+1 (1 for standby) 

Sludge dryer - 1 

Layout plan of Bangu WWTP is shown in Figure 7.11.   



Chapter 7 - Feasibility Study on the Priority Project 

7 - 21 

 

 

 

F
ig

u
re

 7
.1

  
 F

ea
si

b
ili

ty
 S

tu
d

y 
A

re
a 



Chapter 7 - Feasibility Study on the Priority Project 

7 - 22 

 

 

Figure 7.4 Layout Plan of Pavuna Sewer District 

 

 


	CHAPTER 6 STRATEGIC PLAN FOR SEWERAGE DEVELOPMENT
	6.1 PLANNING FUNDAMENTALS FOR SEWERAGE SYSTEM
	6.1.1 SEWERAGE DEVELOPMENT PLAN
	6.1.2 SEWER SYSTEM POPULATION
	6.1.3 WASTEWATER QUANTITIES AND CHARACTERISTICS
	6.1.4 SELECTION OF WASTEWATER TREATMENT PROCESS

	6.2 SEWERAGE SYSTEM PLANNING
	6.2.1 SEWER PLANNING CONCEPT
	6.2.2 CONSIDERATIONS ON SANITATION IMPROVEMENT MEASURES
	6.2.3 SEWERAGE FACILITIES DESIGN BASES
	6.2.4 SEWERAGE SYSTEM COMPONENT FACILITIES
	6.2.5 PLANNING

	6.3 PROJECT IMPLEMENTATION PRIORITY
	6.3.1 GENERAL
	6.3.2 BASIS FOR PRIORITY EVALUATION
	6.3.3 EVALUATION OF INVESTMENT EFFICIENCY
	6.3.4 COMPARISON OF INTANGIBLE CONSIDERATIONS
	6.3.5 IMPLEMENTATION PROGRAM

	6.4 PROJECT COST ESTIMATES
	6.4.1 CONSTRUCTION RESOURCES
	6.4.2 PROJECT COSTS

	6.5 PROJECT EVALUATION
	6.5.1 TECHNICAL EVALUATION
	6.5.2 WATER QUALITY IMPROVEMENT
	6.5.3 FINANCIAL AND ECONOMIC ANALYSIS
	6.5.4 ADDRESSING THE SOCIALLY VULNERABLE
	6.5.5 ORGANIZATIONAL AND INSTITUTIONAL CONSIDERATION
	6.5.6 ENVIRONMENTAL CONSIDERATIONS
	6.5.7 OVERALL PROJECT EVALUATION

	6.6 SELECTION OF PRIORITY PROJECT
	6.6.1 PRIORITY FROM ACHIEVEMENT SHORT-TERM TARGET
	6.6.2 PRIORITY FROM SEWERAGE DEVELOPMENT PLANNING
	6.6.3 WATER QUALITY IMPROVEMENT EFFECT OF PRIORITY PROJECT
	6.6.4 CONCLUSION


	CHAPTER 7 FEASIBILITY STUDY ON THE PRIORITY PROJECT
	7.1 INTRODUCTION
	7.1.1 GENERAL
	7.1.2 OBJECTIVES OF THE FEASIBILITY STUDY
	7.1.3 FEASIBILITY STUDY AREA

	7.2 PRELIMINARY DESIGN
	7.2.1 DESIGN FUNDAMENTALS
	7.2.2 COLLECTION SYSTEM
	7.2.3 WASTEWATER TREATMENT PLANTS (WWTPS)
	7.2.4 PRELIMINARY DESIGN OF EACH DISTRICT



